
   

 

 

 

Appendix A. Secondary Treatment 
Alternatives Evaluation 



                                                                       

                                             

Screening of Biological Treatment Technologies for the Point Loma Plant 

Biological Treatment Option1 

(Secondary processes oxidize BOD (Years technology (Meets BOD:TSS of (Life Cycle Basis) 
in primary effluent. Processes differ In U.S. Worldwide in use [>20 yr]) 
in the manner in which organisms 

are kept in the reactor & how 
oxygen is supplied to organisms) 30 25 15 15 15 Tot score /100 
Land Treatment Controlled application of wastewater to land Not proprietary Very high No Yes 50 Not for TSS High: funct 
[...]
courts of the Commonwealth of Virginia and the federal courts situated in the Commonwealth of Virginia, in connection with any action to 
enforce the provisions of this Agreement, to recover damages or other relief for breach or default under this Contract, or otherwise arising 
under or by reason of this Contract. 

26.  NO WAIVER.  The failure of either party to insist upon or enforce strict performance by the other party of any provision of this Contract 
or to exercise any right under this Contract shall not be construed as a waiver or relinquishment to any extent of such party's right to assert 
or rely upon any such provision or right in that or any other instance; rather, the same shall be and remain in full force and effect. 



820'-0" 
16'-6' 1 I 16'-2' I I 38'-2' I III 

BIIFIR BIIFIR BIIFDR BIIFDR 

C+N CELL 
 C+N CELLC+N CELL C+N CELL 

I 

.. 
C) 

I 

(\J"""'" 
(\JBIIFIR BIIFDR BIIFDR BIDF'DR BIIFIR 

C+N CELL C+N CELL C+N CELL C+N CELL C+N CELL 

EF"FUJENT CHANNEL 

BIIFIR BIIFDR BIIFDR 

C+N CELL 
 C+N CELL C+N CELL 

....... 
 .... .. ....PROJECT INFORMA~ON ONDEO Degremont, Inc. ~~m~~~~ r-----t-----------~----~ __________________,_.....___.. __,__-__t-..-"_, r-----~~~~~~~----~---1•__________________,_ -__,___-r---r~_,__,_....... 
 POINT LOMA 'vl'v/TF - -~lloE?IliiiO .....INCIIRPIIRATEDo IT IS SUBNITTED IN - ORIGINAL ISSUE ~M/y) SMM 11/03 
CIINF1IIENCE Nlll IS m BE USED SILEL Y lllalla.Dd, 'ftrlblla 1118111511-18110POINT LOMA IJIJTP 295 MGD MAX MONTH, 432 MGD PEAK.......
PB: (800) 44&-llGO 11/03 
F'URNISHEII Nlll RETURNED lFIIN REQUEST. 

SMMF'DR Tl£ PURPIISE F'DR IIHICH IT IS CITY OF SAN DIEGO, CA BIOFOR C-CELL LAYOUTTCH 11/03Q 0THIS IIRAVING Nlll SUCH IIFIIRNATIDN IS ODI PROPOSAL # 512-3999 
NOT m BE REPRIIIIUCEII. TRANSMiTTED, -liEF. 
IIISCLDSEII, DR USED DTHERVISE IN \IIILE o~ONDEODR IN PMT lmiiiUT Tl£ WRITTEN DO NOT SCALEAUTHDRIZATIDN IF DNIIED IIEGREIIINT, o Degremont o1;1512-3999-003 1~1-INCIIRPIIRATED. so.u NONE0 
~~-----------------------L---L------------------------------------~--~--~---L--~~--~------------------------------------L---~--~--~---L----------------------------~--~--------------------~--~==~-----L---L~-------------------------------L~~ 

http:lllalla.Dd


 

Point Loma Wastewater Treatment Plant
 
Budget Proposal
 

DensaDeg
 

High-Rate Clarifier/Thickener
 

ATTENTION: Mr. Joshua Newman 
ENGINEER: Brown & Caldwell 

DATE: April 9, 2003 



 
 

   

Ondeo Degremont, Inc. 
PO Box 71390 
Richmond, VA 23255-1390 
2924 Emerywood Parkway 

April 9, 2003 Richmond, VA 23294 
Tel: (804) 756-7600 
Fax: (804) 756-7643 
info@ondeo-degremont-usa.com Attn: Mr. Joshua Newman www.ondeo-degremont-usa.com

Brown & Caldwell 

Re:	 DensaDeg Budget Proposal 
Proposal No. 512-3999 

Dear Joshua: 

In accordance with your recent request through our local sales representative, we are pleased 
to submit our preliminary DensaDeg proposal for the following treatment options: 

9 Primary Clarification - Twelve (12) 20-MGD clarifier units with auxiliaries 
9 Biofor Backwash Recovery - Two (2) 20-MGD clarifier units with auxiliaries 

The DensaDeg is capable of thickening sludge at a 3-6% solids concentration by weight based 
on operating parameters. The Densadeg has the advantage of storing and thickening sludge to 
levels ready for dewatering processes without requiring additional thickening stages.  Sludge 
wasting is typically on the order of hours rather than minutes.  Other conventional and high rate 
ballasted systems produce on average 6-10 times (0.5% solids concentration) the sludge 
volumes. 

We have endeavored to provide complete information here, but if you have any questions or do 
need additional information, please don't hesitate to contact our representative listed below or 
the writer. We look forward to further discussions with you concerning this project. 

Sincerely, 

Ryan J. Hess 
Applications Engineer 
ODI - Separations Group 

http:www.ondeo-degremont-usa.com
mailto:info@ondeo-degremont-usa.com


                                           

 
 
 

 
 
 
 
 
 
 
 

DENSADEG CLARIFIER 
Proposal No.: 512-3999
 

TABLE OF CONTENTS 

1. ABOUT ONDEO DEGREMONT, INC................................................................1
 

2. DENSADEG PROCESS DESCRIPTION...........................................................3
 

4. DENSADEG DESIGN BRIEF ............................................................................4
 

SIZING CRITERIA...................................................................................................4
 
OPERATION..........................................................................................................4
 
INSTALLATION.......................................................................................................4
 

5. STANDARD SCOPE OF SUPPLY .................................................................5-7
 

REACTOR.............................................................................................................5
 
CLARIFIER/THICKENER ..........................................................................................5
 
PUMPS ................................................................................................................6
 
VALVES ...............................................................................................................6
 
CONTOL PANEL ....................................................................................................6
 
WALWAYS............................................................................................................6
 
SERVICE ..............................................................................................................6
 
BY OTHERS ..........................................................................................................7
 

6. PRELIMINARY LAYOUT...................................................................................8
 

7. BUDGET PRICING ............................................................................................9
 

8. COMMERCIAL TERMS & CONDITIONS........................................................ 10
 

9. DENSADEG BROCHURE ............................................................................... 11
 

10. CONTACTS ..................................................................................................... 12
 

Point Loma Wastewater Treatment Plant 
April 9, 2003 



                                           DENSADEG CLARIFIER 
Proposal No.: 512-3999 

1. ABOUT ONDEO DEGREMONT, INC. 

Since our start in 1894 as the International Filter Company, Ondeo Degremont, Inc. (ODI) 
has set the pace in water and wastewater treatment solutions. We provide equipment, 
systems and services that form integrated treatment solutions. 

ODI is the U.S. affiliate of worldwide Ondeo Degremont, the leading specialist in water 
treatment plants and is present in more than 70 countries with over 3,000 employees. 

Ondeo Degremont is a subsidiary of Ondeo, the water division of SUEZ. Other Ondeo 
subsidiaries are Ondeo Nalco, water chemical specialists; Ondeo Services, water 
management specialists; and Ondeo Industrial Solutions, industrial specialists. Listed on the 
New York Stock Exchange, SUEZ is a global services group with energy, water, and waste 
services businesses. 

Point Loma Wastewater Treatment Plant 
April 9, 2003 

1 



                                           

 

 

DENSADEG CLARIFIER 
Proposal No.: 512-3999 

2. DENSADEG PROCESS DESCRIPTION 

Raw water enters the system and is chemically altered for coagulation in a rapid mix tank. 
The water is then transferred into the reaction zone and introduced through the base of the 
reactor basin and discharged beneath an axial flow impeller.  Inside this draft tube, polymer 
is injected through a distribution ring to aid in the flocculation and settleability of the 
coagulated particles.  Recycled solids are introduced in the inlet pipe to the reactor to aid in 
flocculation.  The movement of the impeller provides sufficient energy for the mixing of the 
chemicals and raw water. It additionally acts as an axial flow pump by drawing previously 
formed solids, which settle external to the flume, into the base of the flume.  This internal 
recycling of previously formed solids enhances the solids contact process and increases the 
speed of the reactions.  

Clarifier / Thickener 
Rapid Mix 

Turbine 

Draft Tube
 

Settling 
TubeCoagulant 

Assembly 

Polymer 

Reactor 
Turbine Drive 

Recirculation Cone 

Flow 
Splitter 

Sludge Sludge 
Recirculation Sludge 

Blowdown 

Launder
 Assembly 

Settling 
Tube Support 

Reactor Lifting Assembly 

Recycle Pump 

Next, the densely structured precipitate is transitioned from the reactor basin through a 
piston flocculation zone to the clarification and thickening zone.  As the water flows under 
the baffle and upwards into the tubes, the solids downward momentum carries them to the 
bottom of the thickener basin.  Here the solids are allowed to thicken with the aid of a slowly 
rotating scraper mechanism that pushes the sludge into a sludge hopper located at the 
bottom of the clarifier/thickener basin.  This thickened sludge is periodically discharged from 
the hopper. 

A part of the sludge inventory is recycled back to the reactor basin, thereby increasing the 
solids in the reactor and improving the performance of the process.  Clarified water 
proceeds beneath the aforementioned baffle into the clarification zone.  Additional solids 
removal is achieved by the use of tubes incorporated into the top of the clarification zone. 
Moving through the tubes, finished water is collected through a series of launders or laterals 
which discharge treated water into the effluent trough. 

Point Loma Wastewater Treatment Plant 
April 9, 2003 

2 



                                           DENSADEG CLARIFIER 
Proposal No.: 512-3999 

3. DENSADEG DESIGN BRIEF 

SIZING CRITERIA 
Application ..............................................................Primary Clarification
 
Densadeg Model ......................................................SL-118
 
Design Flow .............................................................240 MGD
 
Number of Units .......................................................12 N
 
Design Flow per Unit ...............................................20 MGD
 
Design Loading Rate (over settling tubes) ...............10.9 gpm/sq.ft
 

Application ..............................................................Biofor Backwash Recovery
 
Densadeg Model ......................................................SL-118
 
Design Flow .............................................................40 MGD
 
Number of Units .......................................................2 N
 
Design Flow per Unit ...............................................20 MGD
 
Design Loading Rate (over settling tubes) ...............10.9 gpm/sq.ft
 

OPERATION 
Estimated Primary Power Consumption* .................  kW*hr/day
 

Equipment HP KW Connected Duty Runtime/day KW-hr/d 

Rapid Mixer 

Reactor drive 

Scraper drive 

Recycle pumps 

15.0 11.19 12 12 24 3221 

25.0 18.64 12 12 24 5369 

3.0 2.24 12 12 24 644 

30.0 22.37 18 12 24 6443 

Total Power Consumption 15,678 

Estimated Backwash Power Consumption* .............  kW*hr/day 


Equipment HP KW Connected Duty Runtime/day KW-hr/d 

Rapid Mixer 

Reactor drive 

Scraper drive 

Recycle pumps 

15.0 11.19 2 2 24 537 

25.0 18.64 2 2 24 895 

3.0 2.24 2 2 24 107 

30.0 22.37 3 2 24 1074 

Total Power Consumption 2,613 

INSTALLATION 

Estimated Concrete - Primary (DDeg & slabs)* .......5,500 cubic yards 
Estimate Concrete - Backwash (DDeg & slabs)*......900 cubic yards 

*Estimates are based on previously executed projects or preliminary data and are provided 
as a courtesy and are for estimating purposes only.  Actual quantities may vary. 

Point Loma Wastewater Treatment Plant 3 
April 9, 2003 

http:gpm/sq.ft
http:gpm/sq.ft


                                           

  

 

DENSADEG CLARIFIER 
Proposal No.: 512-3999 

4. STANDARD SCOPE OF SUPPLY 
The following will be provided for EACH Densadeg unit. 

REACTOR 
1. 	 One (1) inner draft tube assembly - Shall be sized to promote proper recirculation and 

flocculation, is suspended within the walls.  The draft tube and all other internal 
components, baffles, etc., shall be 3/16" thick carbon steel. 

2. 	 One (1) reactor turbine - Shall be provided to produce mixing, precipitation, and 
recirculation of solids drives the axial flow turbine.  The motor shall be a minimum of 25-
hp, TEFC, 230-460/60/3, severe duty. A VFD shall be provided. The turbine consists of 
curved blades especially designed to result in a high-efficiency, low-shear pump and is 
provided with a variable speed drive. 

3. 	 One (1) Sch. 80 polymer distribution ring. 

4. 	 All necessary 304 SS anchor bolts associated with the draft tube assembly. 

5. 	 Paint - The reactor components shall receive a SP-6 shop blast and one coat of Shop 
Primer prior to shipment to the jobsite. Finish painting shall be as specified by the 
Owner and is the responsibility of the Contractor. 

CLARIFIER/THICKENER 
6. 	 One (1) scraper mechanism - Shall consist of a torque tube with collector arms.  A 

center scraper shall extend below the torque tube into the sludge hopper.  The collector 
arms and center scraper shall be fabricated of carbon steel. 

7. 	 One (1) scraper drive - The drive shall be a mechanical variable speed.  The motor shall 
be minimum 3-hp, TEFC, 230-460/60/3, severe duty.  A torque overload device and 
visual torque indicator gauge shall be furnished with the drive. 

8. 	 Tube settling modules - 2'-0" high settling tubes, including supports.  The tubes shall be 
fabricated from ABS or polystyrene sheets and vacuum-formed to give a corrugated 
cross section.  Other tube setting components shall be fabricated from carbon steel. 

9. 	 Effluent collection troughs - V-notch weir type collection laterals shall be sized and 
provided for effluent water collection above the tube settling.  Additionally, a center outlet 
trough will be provided. The troughs shall be fabricated from fiberglass (FRP). 

10. Sampling system - The clarifier basin is supplied with a sludge sampling system; taps, 
valves, piping (within the basin), and sink. A drawdown nozzle shall also be provided. 

11. All necessary 304 SS anchor bolts, u-bolts, and hardware associated with the 
clarifier/thickener components. 

12. Paint - The clarifier-thickener components shall receive a SP-6 blast, one coat of shop 
primer prior to shipment to site. 

Point Loma Wastewater Treatment Plant 
April 9, 2003 

4 



                                           DENSADEG CLARIFIER 
Proposal No.: 512-3999 

PUMPS 
13. A total of eighteen (18) recycle pumps - Twelve (12) duty and six (6) spare progressive 

cavity pumps shall be furnished per unit to recycle preformed solids from the clarifier-
thickener basin to the reactor inlet.  The motor shall be a minimum 30-hp, TEFC, 230-
460/60/3, severe duty. The pump shall be capable of recirculating a minimum of 694 
gpm at 30-feet of head. 

14. One (1) Sludge Discharge Pump - A progressive cavity pump shall be furnished to 
remove the thickened sludge from the clarifier thickener basin.  The capacity of the 
pump shall be adequate to provide proper removal of the thickened sludge. 

15. The recycle pump operation is to occur in conjunction with the sludge draw-off system 
furnished with the clarifier-thickener.  The actual rate of recycle shall be determined 
during start-up testing. The capacity of the pumps herein proposed shall be adequate to 
provide a range of operation within which a desired recycle rate may be established. 

16. The pumps shall be skid mounted and complete with suction/discharge piping and 
pressure gauge. All piping external to skid is by others.  

VALVES 
17. One (1) 6-inch diameter plug valve shall be furnished for attachment to the sludge 